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TEST REPORT

Name of Industry  : Jindal Mechno Bricks Pvt. Ltd.
Village Badli , District Jhajjar, Haryana

Kind Atin: Mr S P Jindal, Director

Test . Determination of thermal conductivity of Tile sample
Test method . Guarded Hot Plate Method as per ASTM C177/1SO 8302
Test Results
Details of Material Tested Thermal Conductivity at approximately 30°C
specimen mean lemperature
Roof Tile (with holes) 0.4474 W/m.K
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